
Page 1  

 

 
  

Control of 
Toxic Chemicals in Puget Sound 
 
Phase 3: Pharmaceuticals and Personal Care Products  
in Municipal Wastewater and Their Removal by  
Nutrient Treatment Technologies 

 
 



 
      

 

 
 

 
Publication Information 
 
This report is available on the Department of Ecology’s website at 
www.ecy.wa.gov/biblio/1003004.html. 
 
Data for this project are available at Ecology’s Environmental Information Management (EIM) 
website  www.ecy.wa.gov/eim/index.htm.  Search User Study ID, BRWA0005.   

 
Ecology’s Study Tracker Code for this study is 09-219. 
 
Recommended citation: 
 
Lubliner, B., M. Redding, and D. Ragsdale, 2010.  Pharmaceuticals and Personal Care Products 
[...]
reduction to the PPCP contaminant levels in the marketed biosolids products, but there is a lack 
of information on this topic.   
 
The individual chemical structure dictates whether PPCPs will biodegrade, volatilize, or degrade 
into metabolites, and whether they will concentrate and persist in the environment (Holtz, 2006).  
Biosolids are rich in organic matter, meaning they have a large capacity to bind to organic 
compounds.   
 
There is debate about the importance of the physiochemical property called the octanol-water 
partition coefficient (Kow) in predicting the fate of PPCPs in biosolids.  The Kow of a chemical 



Page 6  

can be used to predict whether it will move out of wastewater and into biosolids.  Chiou and Kile 
(2000) stated the most influential factor in determining the fate of organic chemicals in the 
environment was Kow. On the other hand, Oppenheimer and Stephenson (2006) found no 
correlation between Kow and frequency of occurrence of PPCPs in secondary effluents.   
 
Organic compounds with low water solubility and large log Kow are generally expected to be 
found in the biosolids.  However, Kinney et al. (2006b) found chemicals with a wide range of log 
Kow values (1.50 to 9.65) in biosolids, leading them to conclude that partitioning of PPCPs from 
wastewater to biosolids is variable and not well-correlated to Kow.  Kinney et al. (2006b) also 
found that the composition and concentration of PPCPs in biosolids varied little with WWTP 
operations or size.   
 
Kinney et al. (2006b) sampled the biosolids products at nine municipal WWTPs (two in 
Washington) and found 55 of 87 analytes were detected in at least one biosolids product.  The 
most commonly detected compounds in biosolids were pharmaceuticals, detergent metabolites, 
steroids, fragrances, and polycyclic aromatic hydrocarbons (PAHs).   
 
Table 1 presents the mass loading rate for a single application determined by Kinney (2006b) 
based on the average detected concentration and an EPA agricultural application rate of 10 dry 
tons per acre.  This was considered a representative application rate for many crops.  
 

Table 1.  PPCP loading estimates from Kinney et al. (2006b). 

Parameter Load 
Organic wastewater contaminants 3.4 kg/acre 
Carbamazepine (pharmaceutical) 0.2 g/acre 
Triclosan (disinfectant) 20 g/acre 
Tonalide AHTN (synthetic musk) 26 g/acre 
Para-nonylphenol (detergent metabolite) 760 g/acre 

  
Little is known about the environmental fate of organic wastewater contaminants from land 
application of biosolids.  However, Kinney (2006b) concludes there is considerable contaminant 
loading to the terrestrial environmental from biosolids and reclaimed water.  The persistence of 
organic wastewater contaminants in the soil warrants concern, and further research is needed. 
 
Eastern Washington University scientists, in conjunction with USGS, conducted a study 
investigating anthropogenic organic contaminants in biosolids, manure, and unimpacted fields 
(Kinney et al., 2008).  They evaluated contaminants in the soils and earthworms.  The study 
found that organic chemicals, including some PPCPs, were introduced into the environment 
through land application of manure or biosolids.  Earthworms continually ingest soils for 
nourishment and were found to accumulate PPCPs contained in those soils, therefore indicating 
bioaccumulation of some PPCPs and an introduction to the food chain.  There is an additional 
level of uncertainty, however, surrounding whether or not these concentrations are capable of 
causing a risk to the environment or human health.   



Page 7  

Methods 

Study Design 
 
Ecology and EPA collaboratively developed a project to characterize the concentrations and 
removal efficiencies of PPCPs by municipal WWTP processes in the Pacific Northwest.  On 
August 19, 2008, influent, effluent, and biosolids were sampled for 172 organic compounds:  
72 pharmaceuticals and personal care products; 27 hormones and steroids; and 73 semi-volatile 
organics.  We also tested for phosphorus, nitrogen, and total suspended solids.  Appendix B lists 
the 172 organic compounds analyzed during this study.   
 
Five WWTPs providing conventional secondary treatment, advanced nutrient removal, reclaimed 
water, and/or filtration were selected for sampling to determine if different treatment processes 
displayed differences in removal of PPCPs.   
 
Sampling Locations 
 
In accordance with the Quality Assurance (QA) Project Plan for this project (Lubliner et al., 
2008), composite samples for influent as well as secondary and tertiary effluent(s) were collected 
from seven wastewater streams at four WWTPs located near Puget Sound.  Puget Sound area 
WWTPs do not currently provide low-level phosphorous treatment.  The nearest WWTP 
providing this treatment was the Hayden, Idaho, Reclaimed Water Plant.  Therefore, the fifth 
WWTP sampled is located in Hayden, Idaho.  Class B biosolids were sampled from three of the 
five WWTPs.   
 
The WWTPs are listed in Table 2, shown in Figure 1, and described in detail in Appendix C.  
LOTT Alliance contributed to the study by conducting sampling of the influent and effluent from 
their reclaimed water facility on Martin Way in Lacey.  These five facilities were selected for 
sampling because each is well-operated and employs a different treatment process. 
 
The goals of the monitoring project are to (1) better understand the range of PPCP concentrations 
in different effluents and (2) gain some insight on PPCP removal by different treatment 
processes.   
 
Domestic WWTPs and industrial discharges operate under individual National Pollutant 
Discharge Elimination System (NPDES) permits and Reclaimed Water permits.  Reclaimed 
Water permits are administered by Ecology and the state Department of Health.  Ecology 
administers NPDES permits for discharges in Washington, except for federal and tribal facilities 
which are regulated by EPA.  EPA also administers the NPDES program in Idaho.  Currently 
there are neither NPDES nor Reclaimed Water monitoring requirements established for PPCPs in 
the permits.   
 
 
 
 



Page 8  

Table 2.  Sampling locations. 

Wastewater Treatment Plants 
Location  

of  
WWTP 

Sampling Location at WWTP  Receiving Water 
For Effluent 

1 
LOTT Budd Inlet WWTP and  
LOTT Budd Inlet Reclaimed  
Water Plant (RWP) 

Olympia,  
WA 

• Raw influent 
• Secondary treatment process  
• Tertiary effluent (reclaimed water) 
• Biosolids 

Budd Inlet 
in Puget Sound 

2 LOTT Martin Way Reclaimed  
Water Plant (RWP) 

Olympia,  
WA 

• Raw influent 
• Tertiary effluent (reclaimed water) 

Groundwater 
recharge 

3 Pierce County, Chambers Creek 
WWTP  

Tacoma,  
WA 

• Raw influent 
• Secondary treatment process   
• Final effluent 
• Biosolids 

Puget Sound  

4 City of Puyallup WWTP Puyallup,  
WA 

• Raw influent 
• Final effluent 
• Biosolids 

Puyallup River 
which flows into 

Puget Sound  

5 
City of Hayden WWTP and  
Hayden Wastewater Research 
Facility (WRP) 

Hayden,  
ID 

• Raw influent 
• Secondary treatment process 
• Tertiary effluent (reclaimed water) 

Land application or 
Spokane River 

 
 

 
Figure 1.  Sampling locations. 
  

LOTT

Hayden

Puyallup

Chambers Creek

Legend
Wastewater Treatment Plants

Puyallup River

Spokane River

WA_MarineWater

IdahoWashington

Created by Ecology 7/2008



Page 9  

Table 3 lists the treatment technology employed by each plant and the code used to describe that 
technology throughout this report. 
 

Table 3.  WWTP descriptions and treatment codes. 
 

Wastewater Treatment Plant 
Abbreviation 

for 
Treatment 

Process of Treatment 

1 

LOTT, Budd Inlet WWTP 
Olympia, WA  EBNR* 

Enhanced biological nitrogen removal (EBNR) 
incorporated into the secondary treatment 
process via a modified four-stage process.  

LOTT, Budd Inlet Reclaimed Water Plant  
Olympia, WA. EBNR+F* 

A portion of the secondary effluent from the 
EBNR process is treated by chemical addition 
and sand filtration.   

2 LOTT, Martin Way Reclaimed Water Plant 
Lacey, WA EBNR+MF* Enhanced biological nitrogen removal with 

membrane filtration. 

3 Pierce County, Chambers Creek WWTP   
Tacoma, WA AS Activated sludge.   

4 Puyallup WWTP   
Puyallup, WA AS+N* Activated sludge with partial nitrification and 

denitrification. 

5 

Hayden WWTP.   
Hayden, Idaho AD Secondary treatment by aeration ditch.   

Hayden Wastewater Research Facility  
Operated by Blue Water Inc. 
Hayden, Idaho 

CA+F* 

A portion of the Hayden WWTP secondary 
effluent receives tertiary treatment by chemical 
addition and tertiary two-stage sand filtration for 
phosphorus removal.   

*Effluents sampled that had some degree of additional nutrient removal. 
EBNR = secondary effluent with enhanced biological nutrient removal. 
EBNR+F = enhanced biological nutrient removal and tertiary filtration. 
EBNR+MF = enhanced biological nutrient removal and tertiary membrane filtration. 
CA+F = chemical addition and filtration applied to secondary effluent. 
AS+N = final effluent from activated sludge treatment operated to provide nitrification. 
AS = secondary effluent from activated sludge treatment.  
AD = secondary effluent from aeration ditch treatment.  

 
All of the EBNR and CA+F treatments were considered to be advanced treatment for nutrient 
removal.  The EBNR treatment process provides biological removal of nitrogen.  Nitrogen 
removal is accomplished by recycling of wastewater where nitrification occurs in aerated zones 
and denitrification occurs in anoxic zones maintained within the biological treatment process.   
 
LOTT has implemented design changes to the Budd Inlet WWTP to improve treatment 
efficiency and reduce energy consumption.  At the Budd Inlet WWTP, a portion of the secondary 
effluent is routed through additional treatment to meet Washington State Class A reclaimed 
wastewater treatment standards.  This treatment includes coagulant addition and filtration 
through single-stage, continuous-backwashing, upflow sand filters (from Parkson Corporation), 
and additional disinfection with chlorine.  The reclaimed water is used for irrigation at various 
locations in the Olympia area, and the secondary effluent is discharged to Puget Sound. 
 
  



Page 10  

The Martin Way Reclaimed Water Plant (RWP) diverts a portion of the wastewater flowing to 
the Budd Inlet WWTP from the collection system in Lacey and Olympia.  The Martin Way RWP 
treats the wastewater to Washington State Class A reclaimed water standards using enhanced 
biological nutrient removal followed by membrane filtration and disinfection.  The reclaimed 
water is used at the Hawks Prairie Reclaimed Water Ponds and Recharge Basins.  Planned uses 
include toilet flushing, decorative fountains and ponds, and dust suppression. 
 
The third plant with advanced nutrient-removal technological processes is the Hayden 
Wastewater Research Facility (WRF), which treats approximately 0.25 MGD of the Hayden 
secondary effluent using Blue PRO (registered trademark name).  This treatment process uses 
chemical addition (ferric sulfate) and two-stage filtration through the company’s continuous- 
backwashing, upflow sand filters.  The low phosphorus effluent is seasonally land-applied or 
discharged to the Spokane River. 
 
The Puyallup WWTP provides some nitrification in the activated sludge process that typically 
reduces ammonia concentrations in the final effluent.  The anoxic and aerobic zones in the 
activated sludge process also provide incidental biological removal of phosphorus.  For purposes 
of this study, this WWTP provides an intermediate level of nutrient removal between secondary 
and tertiary treatment.  The plant’s effluent is discharged to the Puyallup River which is a 
tributary to Puget Sound. 
 
Two of the studied facilities provide only secondary treatment to the wastewater.  Chambers 
Creek WWTP employs activated sludge for secondary treatment and discharges directly to  
Puget Sound.  The Hayden WWTP uses aeration ditches to oxidize the wastewater followed by 
clarifiers to settle the solids.  At the time of sampling, two of the three oxidation ditches and two 
clarifiers were in service.   
 
Parameters Sampled at Each Location 
 
Table 4 lists nutrient characteristics to indicate operation efficiency of the WWTP at the time of 
sampling.  These data come from either the monthly discharge monitoring reports (DMRs) or are 
sample results of this project. 
 
Nutrient results from this 2008 study may be different from the WWTPs’ own sampling results.  
This difference may be due to different sampling methods.  For example, the Puyallup WWTP 
measured effluent ammonia values of 0.51 mg/L on August 17 and 0.8 mg/L on August 20, an 
order of magnitude below this study result of 5.17 on August 19.  Their method for measurement 
uses a 24-hour composite (as the EPA permit requires); whereas our 2008 study sampled by  
8-hour composite by hand grabs.  This anomaly was not explored.   
 
  



Page 11  

Table 4.  WWTP effluent nutrient characteristics at time of sampling, August 19, 2008, mg/L. 

Parameter  
(One sampler per 

result) 

Budd 
Inlet 

(EBNR) 

Budd Inlet  
RWP  

(EBNR+F) 

Martin Way 
RWP  

(EBNR+MF) 

Chambers 
Creek 
(AS) 

Puyallup 
(AS+N) 

Hayden 
(AD) 

Hayden 
WRF 

(CA+F) 

Total Suspended Solids 5 1 2 U1 5 2 2 1 U 

Ammonia (NH4) 0.04 0.01 -- 41.1 5.173 5.87 5.93 

Nitrite-Nitrate  
(NO3-NO4) 

1.2 1.4 -- 4.1 5.0 2.3 2.3 

Total Persulfate 
Nitrogen (TPN) 2.0 2.1 3.42 37.6 11.9 8.6 9.3 

Organic Nitrogen  
(TPN-NH4-(NO3-NO4)) 

0.8 0.7 -- <0.01 1.7 0.4 1.1 

Total Inorganic 
Nitrogen (TIN) =  
(NO3+NO2)+NH4 

1.2 1.4 -- 45.2 10.2 8.2 8.2 

Orthophosphate  
(OP) 3.44 3.42 -- 1.53 3.25 4.274 0.0044 

Total Phosphorus  
(TP) 3.24 2.85 -- 1.56 2.79 4.224 0.024 

Organic Phosphorus 
(TP-OP) <0.005 <0.005 -- 0.03 <0.005 <0.0054 0.0164 

-- No data. 
U = non-detect at the given laboratory reporting limit. 
TSS = total suspended solids. 
1 Daily value from the LOTT Discharge Monitoring Report for the Martin Way RWP. 
2 Monthly mean for total nitrogen from the LOTT Discharge Monitoring Report for the Martin Way RWP. 
³ Routine monitoring by WWTP operators typically measures ammonia concentrations to be approximately 0.5 mg/L.   
4Results from resample date, November 19, 2008. 
 
 
WWTP Operating Conditions 
 
Operating conditions, such as retention time for water and solids, are summarized in Table 5.  
These are used to gain an understanding of the WWTP secondary process capacity and flow 
design.   
 
The hydraulic retention time (HRT) for the entire plant is the time calculated by dividing the 
entire plant volume by the discharge rate.  The secondary process HRT is the whole secondary 
process volume divided by the discharge rate.  This would be inclusive of aerobic and anoxic 
zones and is the same value the plant lists on their DMR, but does not include the secondary 
clarifier(s).   
 
The SRT is the average time of retention of suspended solids in a biological waste treatment 
system, equal to the total weight of suspended solids leaving the system, per unit time.  The SRT 
value is larger if the plant recycles the wastewater back to the start of the secondary process.  
SRT is often used synonymously with mean cell residence time.   



Page 12  

Table 5 lists the operating conditions at the time of sampling, as described by each plant or from 
DMRs.   
 

Table 5.  WWTP operating conditions at time of sampling, August 19, 2008. 

Operating Conditions Budd Inlet 
(EBNR) 

Budd Inlet 
RWP 

(EBNR+F) 

Martin Way 
RWP 

(EBNR+MF) 

Chambers 
Creek 
(AS) 

Puyallup 
(AS+N) 

Hayden 
(AD) 

Hayden 
WRF 

(CA+F) 

August average plant 
discharge, MGD 8.6 a 0.4 ab 0.6a 16a 3a 2 0.5 b 

Total Plant Hydraulic 
Retention Time (HRT), 
hours 

24.5 b 24.5 10.7 42 28 b 

Mixed Liquor Total 
Suspended Solids, mg/L 1984 b 7000 1460  2,000  2,876b 

Solids Retentionc Time 
(SRT), days 18.6 b 25 2.5 18 12b 
[...]
Lomefloxacin 98079-51-7 Quinoline antibiotic 
Metformin 657-24-9 Anti-diabetic drug 
Miconazole 22916-47-8 Antifungal agent 
Minocycline 10118-91-8 Tetracycline antibiotic 
Naproxen 22204-53-1 Non-steroidal anti-inflammatory drug 
Norfloxacin 70458-96-7 Quinoline antibiotic 
Norgestimate 35189-28-7 Hormonal contraceptives 
Ofloxacin 82419-36-1 Quinoline antibiotic 
Ormetoprim 6981-18-6 Macrolide antibiotic 
Oxacillin 66-79-5 β-lactam antibiotics 
Oxolinic acid 14698-29-4 Quinolone antibiotic 
Oxytetracycline (OTC) 79-57-2 Tetracycline antibiotic 
Penicillin G 61-33-6 β-lactam antibiotics 
Penicillin V 87-08-1 β-lactam antibiotics 
Ranitidine 66357-35-5 Anti-acid reflux 
Roxithromycin 80214-83-1 Macrolide antibiotic 
Sarafloxacin 98105-99-8 Fluoroquinolone antibiotic 
Sulfachloropyridazine 80-32-0 Sulfonamide antibiotic 
Sulfadiazine 68-35-9 Sulfonamide antibiotic 
Sulfadimethoxine 122-11-2 Sulfonamide antibiotic 
Sulfamerazine 127-79-7 Sulfonamide antibiotic 
Sulfamethazine 57-68-1 Sulfonamide antibiotic 
Sulfamethizole 144-82-1 Sulfonamide antibiotic 
Sulfamethoxazole 723-46-6 Sulfonamide antibiotic 
Sulfanilamide 63-74-1 Sulfonamide antibiotic 
Sulfathiazole 72-14-0 Sulfonamide antibiotic 
Tetracycline (TC) 60-54-8 Tetracycline antibiotic 
Thiabendazole 148-79-8 Fungicide and parasiticide 
Triclocarban 101-20-2 Antimicrobial, disinfectant 
Triclosan 3380-34-5 Antimicrobial, disinfectant 
Trimethoprim 738-70-5 Pyrimidine antibiotic 
Tylosin 1401-69-0 Macrolide antibiotic 
Virginiamycin 11006-76-1 Macrolide antibiotic 
Warfarin 81-81-2 Anticoagulant 

 



Page 93  

Table B-2.  Method 1698: 27 Steroids and Hormones in Water, Soil, Sediment, and Biosolids  
by HRGC/HRMS. 

Analyte CAS # Classification 

Androstenedione 63-05-8 Anabolic agent 
Androsterone 53-41-8 Hormone metabolite 
Equilenin 517-09-9 Hormone replacement 
Equilin 474-86-2 Hormone replacement 
17a-Ethynyl Estradiol (EE2) 57-63-6 Ovulation inhibitor 
Desogestrel 54024-22-5 Ovulation inhibitor 
Mestranol 72-33-3 Ovulation inhibitor 
Norethindrone 68-22-4 Ovulation inhibitor 
Norgestrel 6533-00-2 Ovulation inhibitor 
Campesterol 474-62-4 Phytosterol (plant sterol) 
beta-Sitosterol 83-46-5 Phytosterol (plant sterol) 
Stigmasterol 83-48-7 Phytosterol (plant sterol) 
Beta-Stigmastanol 83-45-4 Phytosterol (plant sterol) 
17a-Estradiol 57-91-0 Sex hormone 
17b-Estradiol (E2) 50-28-2 Sex hormone 
Estriol (E3) 50-27-1 Sex hormone 
Estrone (E1) 53-16-7 Sex hormone 
Progesterone 57-83-0 Sex hormone 
Testosterone 58-22-0 Sex hormone 
17a-Dihydroequilin 651-55-8 Sterol 
Cholestanol 80-97-7 Sterol 
Cholesterol 57-88-5 Sterol 
Desmosterol 313-04-2 Sterol 
Ergosterol 57-87-4 Sterol 
b-Estradiol-3-benzoate 50-50-0 Sterol 
Coprostanol 360-68-9 Sterol 
Epi-Coprostanol 516-92-7 Sterol 

 



Page 94  

Table B-3.  Method 8270d: 73 Semi-Volatile Organics. 

Analyte CAS # Classification 

1,2,4-Trichlorobenzene 120-82-1 SVOC 
1,2-Dichlorobenzene 95-50-1 SVOC 
1,2-Diphenylhydrazine 122-66-7 Dye intermediate 
1,3-Dichlorobenzene 541-73-1 SVOC 
1,4-Dichlorobenzene 106-46-7 SVOC 
1-Methylnaphthalene 90-12-0 PAH, dye, plastic, pesticide 
2,2'-Oxybis[1-chloropropane] 108-60-1 Fumigant 
2,4,5-Trichlorophenol 95-95-4 SVOC 
2,4,6-Trichlorophenol 88-06-2 SVOC 
2,4-Dichlorophenol 120-83-2 SVOC, herbicide intermediate 
2,4-Dimethylphenol 105-67-9 Pesticide, antioxidant 
2,4-Dinitrophenol 51-28-5 Dyestuff, pharmaceutical, pesticide, explosive 
2,4-Dinitrotoluene 121-14-2 Explosive, dye, plastic 
2,6-Dinitrotoluene 606-20-2 Explosive, dye, plastic 
2-Chloronaphthalene 91-58-7 SVOC, electrical industry 
2-Chlorophenol 95-57-8 SVOC, disinfectant 
2-Methylnaphthalene 91-57-6 PAH, dye, plastic, pesticide 
2-Methylphenol 95-48-7 Cresol; disinfectant, deodorizer, antiseptic, wood preservative  
2-Nitroaniline 88-74-4 Dyestuff, pharmaceutical 
2-Nitrophenol 88-75-5 Dye, rubber, fungicide 
3-Nitroaniline 99-09-2 Dyestuff, pharmaceutical 
4,6-Dinitro-2-Methylphenol 534-52-1 Pesticide, herbicide, insecticide 
4-Bromophenyl-Phenylether 101-55-3 Research purposes, flame retardant 
4-Chloro-3-Methylphenol 59-50-7 Cresol; disinfectant, deodorizer, antiseptic, preservative 
4-Chloroaniline 106-47-8 Antimicrobial 
4-Chlorophenyl-Phenylether 7005-72-3 Dielectric fluid 
4-Methylphenol 106-44-5 Cresol; disinfectant, deodorizer, antiseptic, wood preservative 
4-Nitroaniline 100-01-6 Dyestuff, pharmaceutical 
4-Nitrophenol 100-02-7 Drug, fungicide, dye 
Acenaphthene 83-32-9 PAH 
Acenaphthylene 208-96-8 PAH 
Anthracene 120-12-7 PAH 
Benzo(a)anthracene 56-55-3 PAH 
Benzo(a)pyrene 50-32-8 PAH 
Benzo(b)fluoranthene 205-99-2 PAH 
Benzo(ghi)perylene 191-24-2 PAH 
Benzo(k)fluoranthene 207-08-9 PAH 
Benzoic Acid 65-85-0 Food preservative 



Page 95  

Analyte CAS # Classification 

Benzyl Alcohol 100-51-6 Solvent, bacterial inhibitor, antipruritic, personal care products  
Bis(2-Chloroethoxy)Methane 111-91-1 Industrial precursor for polysulfide polymers 
Bis(2-Chloroethyl)Ether 111-44-4 Air pollutant likely from combustion 
Bis(2-Ethylhexyl) Phthalate 117-81-7 Plasticizer, hydraulic fluid, dielectric fluid 
Bis-phenol A 80-05-7 Plastic products, epoxy resign, flame retardant, fungicide 
Butylbenzylphthalate 85-68-7 Dyestuff, pharmaceutical 
Carbazole 86-74-8 Synthesis of dyes, pharmaceuticals, plasticizers 
Chrysene 218-01-9 PAH 
Dibenzo(a,h)anthracene 53-70-3 PAH 
Dibenzofuran 132-64-9 Dioxin, insecticide, plastic manufacture 
Diethylphthalate 84-66-2 Plasticizer, personal care products 
Dimethyl phthalate 131-11-3 Plasticizer, personal care products 
Di-N-Butylphthalate 84-74-2 Plasticizer, personal care products 
Di-N-Octyl Phthalate 117-84-0 Plasticizer, personal care products 
Fluoranthene 206-44-0 PAH 
Fluorene 86-73-7 PAH, dye, plastic, pesticide 
Hexachlorobenzene 118-74-1 Fungicide, pesticide, explosives, rubber  
Hexachlorobutadiene 87-68-3 Chlorine solvent 
Hexachlorocyclopentadiene 77-47-4 Pesticide, flame retardant, plastic, dye 
Hexachloroethane 67-72-1 Smoke devices, aluminum manufacture, biocide, plastic 
Indeno(1,2,3-cd)pyrene 193-39-5 PAH 
Isophorone 78-59-1 Household and industrial chemical 
Naphthalene 91-20-3 PAH, dye, plastic, pesticide 

Nitrobenzene 98-95-3 Rubber, pesticide, dye, pharmaceutical, explosive, solvents, 
perfume 

N-Nitrosodimethylamine 62-75-9 Rocket fuel, manufacturing byproduct 
Nitrosodi-n-propylamine 621-64-7 Rubber byproduct, herbicide contaminant, smoke byproduct 
N-Nitrosodiphenylamine 86-30-6 Industrial rubber compound 
Pentachlorophenol 87-86-5 Biocide, disinfectant, wood preservative 
Phenanthrene 85-01-8 PAH 
Phenol 108-95-2 Antiseptic 
Phenol, 4-Nonyl- 104-40-5 Surfactant 
Pyrene 129-00-0 PAH 
Retene 483-65-8 PAH 
Tri(2-chloroethyl) phosphate 115-96-8 Fire retardant 
Triethyl citrate 77-93-0 Food additive, plasticizer, pill coating 

 
  



Page 96  

This page is purposely left blank 
 



Page 97  

Appendix C.  Descriptions of Wastewater Treatment Plants  
 
 
1. LOTT Alliance, Budd Inlet WWTP 
 
LOTT Alliance 
500 Adams St. NE 
Olympia, WA 98501 
 
The Lacey, Olympia, Tumwater, Thurston County (LOTT) Alliance provides wastewater 
treatment and reclaimed water production services for over 50,000 equivalent residential units, 
with a residential population of over 90,000 people (Figure C-1).  Connections include homes, 
apartments, and commercial/industrial facilities served by the sewer utilities of Lacey, Olympia, 
and Tumwater.  The vast majority of connections are residential.  Commercial and industrial 
connections include colleges, hospitals, medical treatment facilities, and nursing homes.   
 
The majority of wastewater flows through the LOTT system are treated at the central Budd Inlet 
WWTP.  About 11 million gallons of wastewater flow through the Budd Inlet WWTP on an 
average day.  During the wettest months, flows have averaged as high as 23.2 MGD.   
 
The quality of the water LOTT facilities discharge is regulated by Ecology under an NPDES 
permit.  This permit requires the Budd Inlet WWTP to achieve a seasonal monthly average  
total inorganic nitrogen limitation of 3 mg/L.   

 

 
Figure C-1.  Aerial photo of the Budd Inlet Wastewater Treatment Plant. 

 
  



Page 98  

The treatment process at the Budd Inlet WWTP includes biological removal of nitrogen from the 
water (April to October) to prevent the nitrogen from feeding excessive algae growth after the 
treated water is discharged into marine waters at the southern end of Puget Sound.  Nitrogen 
removal is accomplished by internal recycling of wastewater where nitrification and 
denitrification occurs in aerated and anaerobic zones within the four-stage biological treatment 
process shown in Figures C-2 and C-3. 
 
As the wastewater is cleaned, remaining solid material is removed.   

• Thickening:   The material removed in the primary and secondary treatment processes is sent 
to the solids handling building to a Dissolved Air Flotation Thickener.  The Thickener 
concentrates the solids and separates it from the liquid before it goes to the digesters. 

• Digestion:   The thickened solids are fed to the two primary digesters.  The solids are heated, 
mixed, and held for at least 15 days to further reduce pathogens.  This process also produces 
methane gas for beneficial reuse within the WWTP.  The methane is used as fuel for boilers 
within the WWTP.  The boilers produce hot water for the digesters and the high-voltage 
alternating current (HVAC) system. 

• Dewatering:   The digested biosolids are sent to a centrifuge for dewatering after their 
pathogens have been sufficiently reduced.  This machine spins to create centrifugal force, 
which further separates liquids from the biosolids.  As the biosolids leave the machine,  
they are carried via screw conveyor to a biosolids hauling truck.   

• Hauling and Beneficial Use:   The resulting biosolids are trucked to locations in Eastern 
Washington and Lewis County where they are used to fertilize pastureland, forests, and  
dry-land wheat.  A small portion of Budd Inlet WWTP biosolids are used to produce 
compost. 

 

Figure C-2.  Budd Inlet Treatment Plant and Reclaimed Water Plant Overall Process Schematic. 

 
  



Page 99  

Figure C-3.  Budd Inlet WWTP Anoxic and Aeration Basin Recycle Schematic. 
 
 
Budd Inlet WWTP’s biological nutrient-removal system is operated to optimize total inorganic 
nitrogen and biochemical oxygen demand (BOD) removal from the primary effluent.  Primary 
effluent is combined with other recycle flows through a series of anoxic (low dissolved oxygen) 
basins and aeration (higher dissolved oxygen) basins.  These basins are identified as the first 
anoxic, first aeration, second anoxic, and final aeration basins.  To achieve the required nitrogen 
limits, flows are recycled inside the aeration basin system from the first aeration basin back to 
the first anoxic basin at a rate that is typically four times the WWTP’s influent flow.   

 
The second anoxic and final aeration basins (stages 3 and 4) provide the final biological 
denitrification and nitrification steps prior to settling and disinfection.  Stages 3 and 4 consist of 
two trains, each with four cells.  The first three cells of each train serve as the second anoxic 
zone, and the fourth cell as the final aeration zone.  In the anoxic cells, additional nitrate removal 
is achieved.  In the final aeration cells, the mixed liquor is aerated to further freshen the mixed 
liquor prior to the secondary clarifiers. 
 
Reclaimed Water 
 
A portion of the final effluent from the Budd Inlet WWTP is routed through additional treatment 
to meet Washington State Class A reclaimed water treatment standards.  The reclaimed water 
plant is given a separate name for clarification, the Budd Inlet Reclaimed Water Plant (RWP).  
This treatment includes chemical addition and filtration through single-stage, continuous 
backwashing, upflow sand filters (from Parkson Corporation), and additional disinfection with 
chlorine.  The reclaimed water is used for irrigation at various locations in the Olympia area. 
 



Page 100  

2. LOTT Alliance, Martin Way Reclaimed Water Plant (RWP) 
 
LOTT Alliance 
111 Market Street 
Olympia, WA 98501 
 
A portion of the wastewater flowing to the Budd Inlet WWTP is diverted from the collection 
system and treated at the Martin Way “satellite” plant.  Construction and operational startup of 
the Martin Way RWP was completed in 2006.  The initial treatment capacity is 2 MGD with 
future capacity planned that may reach 5 MGD.   
 
Treatment to meet the Washington State Class A reclaimed wastewater standard is accomplished 
using two-stage biological nutrient removal in bioreactors.  After biological treatment, the 
wastewater is filtered through membranes in tanks that are separate from the bioreactors, 
followed by disinfection.  Nitrification and denitrification are provided in the treatment system to 
meet a State Reclaimed Water permit monthly average limitation of 10 mg/L for total nitrogen, 
but the effluent routinely contains less than 5 mg/L total nitrogen.  Solids removed during 
wastewater treatment at the Martin Way RWP are routed back into the sewer main where the 
solids then flow to the Budd Inlet WWTP.  The process flow diagram is shown in Figure C-4. 
 
The Class A reclaimed water produced at the Martin Way RWP is sent through three miles of 
purple pipe to the Hawks Prairie Reclaimed Water Ponds and Recharge Basins.  The ponds 
consist of a series of five constructed wetland ponds, containing about 225,000 wetland plants.  
The ponds provide opportunities for public education, recognition, and acceptance of reclaimed 
water.  Water from the constructed wetland ponds flows to groundwater recharge basins.  From 
there, the water infiltrates through the soils to a shallow underground aquifer. 
 
   



Page 101  

 
Figure C-4.  Process flow diagram of the Martin Way Reclaimed Water Plant.  
 
 
 
 



Page 102  

3. Chambers Creek WWTP 
 
Public Works and Utilities 
9850 Chambers Creek Road 
University Place, WA 98467-1040 
 
The Pierce County Chambers Creek WWTP (Figure C-5) employs activated sludge for 
secondary treatment and discharges treated effluent into the marine waters of Puget Sound via a 
diffused 760-foot-long outfall.  The original facility began operation in 1984 to treat municipal 
wastewater.  Since then, major upgrades to the WWTP have been installed to the disinfection 
process, headwords, biosolids processing, and aeration basins.  The plant is currently designed to 
treat 28.7 MGD average monthly influent flow.   
 

  
Figure C-5.  Aerial photo of the Chambers Creek Wastewater Treatment Plant. 

 
The wastewater treatment process is described below:  
 
Step Screens 
 
There are three step screens in the head works section of the plant.  These screens build a mat of 
rags and solids.  The screens move vertically in discrete steps according to computer control to 
remove trapped solids.  The trapped solids go to a washing system to remove organics, then to a 
press to remove water.  The washed and pressed solids are transported to a dumpster for disposal 
in a sanitary landfill. 
 



Page 103  

Grit Tanks 
 
There are three grit tanks in the head works.  Grit tanks use air diffusers to keep most of the 
solids suspended in the wastewater while allowing sand and grit to settle to the bottom of the 
tank.  The sand and grit is conveyed to a dumpster. 
 
Primary Clarifiers 
 
There are six primary clarifiers that are placed into service by the operation staff as needed based 
on flow.  The primary influent channel is controlled by five motorized gate valves.  Primary 
sludge pumping is controlled by blanket levels and density.  The primary sludge solids are 
pumped by six piston pumps to the gravity belt thickeners.  There are automatic skimmers 
installed on the clarifiers for skimming of grease.  The grease is either pumped to the digesters  
or to a rotostrainer located in the head works. 
 
Aeration Basins 
 
There are five operational aeration basins: 1&3 and 2&4 have been combined and function as 
two aeration basins instead of the original design of four separate complete mix basins.  Aeration 
basins 1&3 and 2&4 are designed for 6 MGD average flow each.  All basins have been modified 
and divided into zones for Bioselection Nutrient Removal (BNR).  The primary effluent flow has 
been modified to direct all the flow into AB1 and AB2 zone 1.  All return activated sludge flows 
are also directed into zone 1 of these basins.  Each basin has six sections or zones; three are 
anoxic, two are oxic, and one is polishing. 
 
Aeration basins 5-6&7 have been divided into six zones and function in the same fashion as  
1&3 and 2&4, with all primary effluent and return activated sludge being directed to zone one.  
The air system for all the aeration basins has been modified for the bioselector process. 
 
Each aeration basin has an internal recycle pump installed that returns flows from zone 5 back to 
zones 1&3.  The rate of return for the aeration basins is based on the design primary effluent 
flows to the aeration basin. 
 
Secondary Clarifiers 
 
After the mixed liquor leaves the aeration basins, it flows to the final clarifiers in two modes.  
Mixed liquor flows to final clarifiers 1&2 through an open channel and is delivered to the 
periphery of the clarifiers.  Mixed liquor to final clarifiers 3&5 uses an open channel that routes 
flow into pipes that deliver it to the center well of the clarifiers.  The flows to the final clarifiers 
can be divided evenly between the clarifiers in service or can be split unevenly as determined by 
the operator.  When divided unevenly, the sum of the division must equal 100%. 
 
The valves controlling the flow to the final clarifiers in service are controlled by the liquid level 
in the channel.  As the liquid level increases, the valves open more but still maintain the desired 
split set by the operator.  If the flow is more than the clarifiers can handle, the liquid level in the 
channel will rise, setting off a high channel alarm. 
 



Page 104  

Digesters 
 
The digestion system consists of three anaerobic digesters.  Presently two digesters are operated 
in parallel as primary digesters.  The third digester provides storage and balancing for feed to the 
dewatering system.  Thickened solids from the gravity belts are pumped into the primary 
digesters.  The digester content is heated and continuously mixed to create a homogeneous 
mixture of new solids and actively digesting solids.  This process decreases the volume of solids 
and increases the amount of methane gas produced.  Mixing and heating also accelerate the 
digestion process, prevent stratification, and bring the raw solids into contact with the 
microorganisms. 
 
The methane gas generated during anaerobic digestion is collected and used to fuel the plant 
boilers and biosolids dryer.  Paddle stirrers are used to mix the contents in the digester.  The 
digesters are heated by a hot-water heat exchanger fed from the boilers. 
 
Biosolids 
 
Two high-speed centrifuges are used to dewater the digested biosolids.  Polymer is injected just 
ahead of the centrifuges to enhance the separation of the biosolids from the water.  The excess 
water is returned to the head works.  Dewatered solids coming off the centrifuges are pumped by 
screw conveyor to the direct drum dryer. 
 
Fertilizer Manufacturing 
 
The Fertilizer Manufacturing facility opened in 2006.  The anaerobic digesters produce methane 
gas and stabilized biosolids.  Methane from the digesters supplements the natural gas used in a 
drum dryer, reducing natural gas purchase by about 50%.  Dewatered biosolids are mixed with 
dry pellets from earlier processing.  The coated pellets are heated to 200°F in the drum dryer.  
This produces a pelletized, 90% dry product.  This product is registered as a commercial 
fertilizer and meets State Class A Exceptional Quality biosolids criteria.  The dried product is 
sold in bulk and in bags and is used in county projects. 
 
Ultraviolet Disinfection 
 
After biological secondary treatment, the treated effluent flow enters the ultraviolet (UV) 
disinfection system.  The UV system is comprised of four individual channels which hold a 
combined total of 720 lamps.  Flow passes across the UV lamps for a brief period.  The lamps 
and channel operation are controlled through a remote programmable logic controller which 
varies lamp intensity and brings on additional channels as needed. 



Page 105  

4. Puyallup WWTP 
 
City of Puyallup Wastewater Treatment Plant 
1602 18th St NW 
Puyallup, WA 98371 
 
The City of Puyallup WWTP (Figure C-6) provides service for approximately 37,000 residences 
as well as local businesses, a hospital, and health care facilities.  There are also some light 
industrial activities connected to the wastewater collection system.  The annual average 
discharge flow is 4 to 5 MGD, while the maximum month design capacity is 13.98 MGD.   
A chemical precipitant (sodium trithiocarbonate) is added to the mixed liquor to meet a monthly 
average permit limit of 0.0085 mg/L for copper.  The WWTP provides nitrification in the 
activated sludge process that reduces ammonia concentrations in the final effluent to below  
1 mg/L.  Typical biochemical oxygen demand (BOD) and TSS concentrations in the final 
effluent are between 2 to 4 mg/L.   
 
Over 100% of the mixed liquor is recycled back to the head of the aeration basins where 
denitrification occurs in the initial anoxic zones.  This provides molecular oxygen, the reduction 
of nitrite and nitrate, and the creation of alkalinity that augments that which is consumed in the 
subsequent nitrification process.  The anoxic and aerobic zones in the activated sludge basins 
provide additional biological removal of phosphorus.  Disinfection of the final effluent before 
discharge into the Puyallup River is accomplished by ultraviolet light.  Solids removed during 
treatment are stabilized by anaerobic digestion, dewatered in centrifuges, and land-applied.   
 
 

 
Figure C-6.  Aerial photo of the Puyallup Wastewater Treatment Plant. 

  



Page 106  

The wastewater treatment process, shown in Figure C-6, is as follows:  
 
Influent    Primary      Activated Sludge*   Secondary  UV Disinfection Discharge  
                   Clarification         Basins                   Clarification      
 
*The activated sludge basins include anoxic and aerobic zones with internal recycle to 
accomplish biological nutrient removal.  See Figure C-7. 
 
 
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure C-7.  Schematic of Treatment Processes at the City of Puyallup Wastewater Treatment Plant. 



Page 108  

5. City of Hayden WWTP and Hayden Wastewater Research Facility 
(WRF) 
 
The Hayden WWTP provides service to the City of Hayden, Hayden Lake, and the surrounding 
area, roughly 10,000 people or about 3500 homes.  Also included in the Hayden sewer service 
area are some light industries, hospitals, manufacturing, 17 dental offices, 3 veterinarian offices, 
2 nursing homes, and 1 urgent care center.   
 
The WWTP’s design capacity is 2.0 MGD, and the average dry-weather discharge flow is 
approximately 1.2 MGD.  Peak design flow treatment capacity is reported to be 4.2 MGD.   
 
Treated effluent is land-applied for irrigation during the warm, dry months.  Discharge at other 
times of the year is into the Spokane River.  Removed solids are aerobically digested and 
dewatered by belt press. 
 
The Hayden WWTP provides biological treatment via three IEMCO carousel ditches operated to 
nitrify in an extended aeration mode.  There is no primary treatment.  At the time of sampling, 
two of the three oxidation ditches were in service; the ditches are 0.6 million gallon capacity 
each.  There are four secondary clarifiers available; two were in service during this study.   
 
A flow diagram for the Hayden WWTP is as follows:  
 
Influent   Headworks  Aeration Ditches (3)  Secondary Clarifiers (4)  Tertiary Filtration 
 Disinfection  Discharge 
 
Tertiary treatment of about 0.25 MGD of the Hayden WWTP secondary effluent was being 
provided by the Hayden Water Research Facility which is operated by Blue Water Technologies, 
Inc.  The Blue PRO (registered trademark name) treatment process includes chemical addition 
(ferric sulfate) and two-stage filtration through the company’s continuous backwashing, upflow 
sand filters (Figure C-7).  “Two-stage” means that wastewater is treated sequentially, through a 
first-stage filter and then through a secondary-stage filter of the same design.   
 
Long-term operation of the Blue PRO treatment system has demonstrated this technology is 
effective at producing very low concentrations of phosphorus.  Solids removed by the tertiary 
filters at Hayden Water Research Facility are recycled to influent wastewater upstream of the 
Hayden aeration ditches.   
 
Figure C-8 was taken from a report for a recent treatment pilot study conducted with the  
Blue PRO process at the Town of Innisfil, Ontario, Canada.   
  
 
 
 
   



Page 109  

 
 
Figure C-8.  Blue PRO® Process Diagram. 
 
 
  



Page 110  

This page is purposely left blank 
 



Page 111  

Appendix D.  Quality Assurance Information 
 
 
Data Quality Discussion 
 
Sample Collection 
 
All samples were sent to Ecology’s Manchester Environmental Laboratory (MEL) and Axys 
Analytical Laboratory Inc. (Axys) in coolers at 4ºC.  Coolers and samples arrived intact by 
August 21, 2008, with two exceptions.  The August 19, 2008 Hayden secondary and tertiary 
effluent orthophosphate and total phosphorus data was rejected due to field and laboratory error.  
The total phosphorus and orthophosphate data from November 19, 2008 were used for this 
report. 
 
Field transfer blank 
 
A field transfer blank was analyzed to detect contamination arising from sample containers or 
sample handling.  The blank was prepared by transferring organic-free water supplied by Axys 
from one bottle to another in the field, which mimicked the grab sampling procedure.  A field 
transfer blank was poured onsite at the Budd Inlet WWTP.   
 
Results for the field blank used in the study are presented in Table D-1.   
 

Table D-1.  Select Results for the Field Transfer Blank (ug/L). 

Analyte Sample 
Number 

Field 
Transfer 
Blank 1 

5x 
Conc. 

Affected 
Results Action Taken 

Bisphenol A 8344186 1  5 Yes 
Qualified data below 5 as J    

(Chambers Creek effluent sample   
#8344184 value as 1.9J) 

Naproxen 8344186 6.85  34.3 Yes 

Qualified results below 34.3 as J   
 (BITP secondary effluent sample  
#0834193 and #0834194 replicate  

values as 19.6J and 18.2J) 
Phenol 8344186 0.12 J 0.19 No -- 

J - Analyte positively identified; numerical value is the approximate concentration. 
BITP= Budd Inlet Treatment Plant. 

 
The field transfer blank had very little contamination with only three analytes (bisphenol A, 
phenol, and naproxen) detected above the laboratory reporting limit.  The results for all analytes 
are provided in Appendix E.   
 
Data affected by the bisphenol A and naproxen contamination was limited to three data points 
carrying the J qualifier, including Chambers Creek effluent bisphenol A.  The field transfer blank 
values were generally lower than the laboratory method blank values (below) which indicate 
there was no container or sample handling contamination.   



Page 112  

Laboratory Quality Control  
 
Sample Preparation 
 
Preparation, storage, and handling are deemed acceptable by both laboratories, MEL and Axys.  
The details of sample handling and preparation are contained in the case narratives, which are 
provided in this appendix. 
 
MEL or EPA and the project lead reviewed the laboratory data packages, verified the case 
summaries, and assessed the usability of the data.  Based on these assessments, the data are 